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Test Mode : 802.11ax HE20

Test Channel : 01
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Spectrum

Spectrum

RefLevel 20.00 dém Offset 2540 dé @ RBW 100 kHz
jo Att 20 dB SWT 1.1ms @ VBW 300 kHz  Mode Sweep

Ref Level 20.00 dém
jo Att 20 di

Offset 25.40 dB & RBW 100 kHz

SWT 8 ms & VBW 300 kHz  Mode Sweep

@ 1Pk Max

1.32 dBm)|
2.4144598 GHz|

M1 40.68 dBm)|

2.3987770 GHZ|

T |

l“'\fk

)
|

S0 dem—-t =

20 d
PRTIPY| IPT RN

-50 df

-60 df

70 df

(@ 1Pk Max
M1l
10 di !
10 ‘
b
0 dem
) I TP PRI (TR PPN | ST AN (Y
o P.w.rnLr”' P iy A [prosaliod T P
-10d {
-20 d +
i
300 !
A
f
By
S0 d
-60 di
-70 di
CF 2,412 GHz 1001 pts
™

Span 26.1945 MHz

Start 2.31 GHz 8001 pts 445 GHz

—
-

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum || spectrum -
Ref Level 20.00 dm  Offset 2540 d&@ & RBW 100 kHz Ref Level 20.00 dBm  Offset 25.40 dB & RBW 100 kHz
j» Att 10 db  SWT 29,7 ms @ VBW 300 kHz  Mode Sweep J= Att 10 dB  SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 0.02 dBm| Mi[1] 0.51 dBm|
2.41610 GHz| 2.3900 GHz|
10 di m2[1] -51.93 dBimn 10 di mz[1] -46.40 dBm
1.28380 GHz 18.1830 GHz
M1 M1
0 dem o ddem
10 df 0 di
20 di 0 di
S dem—01 -28.680 dem: G oBm—01 -28.680 dBm;
-40 di £0 d
o d e J}‘. 0 dBm— ke AN W e e A S T e B
" (T . L phoagtfens T e T Jla et E
(TN (PY FITTRETH o WA, Rt Jn.‘,»‘.f.,,z ORISR (W WY PN WU Mo Bebit e\ s SO o )
-60 di 60 di
-70 di 70 di
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
™ —— pre— ™
il ] (] il ] 7]
TEL : 886-3-327-3456 Page Number 1 72 of 88

FAX: 886-3-328-4978
Report Template No.: BU5S-FR15CWL AC MA Version 2.1

Issued Date
Report Version

: Feb. 17, 2020
;01



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR900422-06A

Test Mode : 802.11ax HE20

Test Channel : 06
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Test Mode : 802.11ax HE20

Test Channel : 11
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Test Mode : 802.11ax HE40

Test Channel : 06
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Test Mode :

802.11ax HE40
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Abowve 960 500 3
3.5.2 Measuring Instruments
See list of measuring equipment of this test report.
TEL : 886-3-327-3456 Page Number : 78 of 88
FAX : 886-3-328-4978 Issued Date : Feb. 17, 2020

Report Template No.: BU5S-FR15CWL AC MA Version 2.1

Report Version 101




SPORTON LAB.

FCC RADIOTEST REPORT Report No. : FR900422-06A

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interferenc e receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Lewel - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission lewel of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control lewvel for the tested mode of operation.
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3.5.4 Test Setup

For radiated emissions below 30MHz

! RX Antenna

E | Jm

W)

1m

1
Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

<CDD Mode>

i

EUT

S0cm

Spectrum Analyzer ! Receiver

R Antenna

ant. feed
point

3m -

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz
<CDD Mode>

Metal Full Soldered Ground Plane

o

Spectrum Analyzer / Receiver

oc
Spectrum Analyzer / Receiver
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<TXBF Modes>

Companion
Ant. feed :
point device
1-4m
3m —_—;

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

3.5.5 Test Results of Radiated Spurious Emissions (9kHz ~30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7 Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

See list of measuring equipment of this test report.

3.6.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both sides of AC line were checked for maximum conducted interference.
7. The frequency range from 150 kHz to 30 MHz was searched.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4 Test Setup
P
| Hon-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I 1
HI[— i
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
|
| i
| I
| | U
I 1
|
| i
I |
| I
I 1
I I
| P = i P
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 AntennaRequirements
3.7.1 Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3 Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gant +Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NanT < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain GanT is set equal to the antenna having the highest gain, i.e.,
F)2)fi).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 1.93 1.85 1.93 4.90 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

_NSS Nanr 12 ]
¥ (%,
DirectionalGain=10-log| ==~
N r

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

Gy /20
k= 10™ if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 1.93 1.85 4.90 4.90 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

Instrument [Manufacturer| Model No. |Serial No.|Characteristics Ca”Db;féion Test Date Due Date Remark
ACPowerSource|  ChainTek | APC-1000W |  N/A NA NA Jan. 04, 2020 NA (Oé’gggcﬂgf;
EMI TestReceiver SR::V‘;Zi ESR3 102388 | 9kHz~3.6GHz | Nov. 15, 2019 | Jan. 04, 2020 | Nov. 14, 2020 fggggcsg)‘

Hygrometer Testo 608-H1 | 34913912 NA Mar. 19, 2019 | Jan. 04, 2020 | Mar. 18, 2020 (Oé’gggcﬂgr;

LISN ggmzi ENV216 | 100080 | 9kHz~30MHz | Nov. 20, 2019 | Jan. 04, 2020 | Nov. 19, 2020 %88;6,33?
Softw are gcor?vﬁi 5'\1/'%(2) N/A N/A N/A Jan. 04, 2020 N/A (Occ’gggcﬂgr)‘
LF Cable Hslij'i'iREF: RG-214/U | LFO1 N/A Jan. 02, 2020 | Jan. 04, 2020 | Jan. 01, 2021 (ngggc£$?

Puse Limter | SN & | Esha.zo | 100851 NA Jan. 02, 2020 | Jan. 04, 2020 | Jan. 01, 2021 (Ocogggcﬂgr)‘

Loop Antenna SRCO:VC\’,;’E; HFH2-Z2 | 100315 | 9 kHz~30 MHz | Dec. 30, 2019 ii%i%zg;(z; Dec. 29, 2020 (o?ggﬁiﬂv)

Bilog Antenna TESEQ SEIB_([)\%}(\ESO% 37%519 ® | somz-aGHe | oct. 12,2019 EI):?;;‘) ?i%, 22(())12%~ Oct. 11, 2020 (Oggﬂilaéi—ogY)

Horn Antenna SCHV\&RZBE BBHA 9120 D 91205'211 1-18GHz | Jul. 31, 2019 E;‘Zzlgloz"zz%lz%” Jul. 30, 2020 (ogggﬁiﬂv)

SHPBIF rom | SCRVIARZBE | ara 9170 BPRASIT0) 18GHz- 40GH? | Dec. 10, 2019 ﬁ%.i%,zz%lz% Dec. 09, 2020 (Oiggif‘;i_":n
Amplifier SONOMA 310N 187312 | O9kHz~1GHz |Dec. 03, 2019 ?zi%.i%é%t% Dec. 02, 2020 (05231&‘;?&)
Preamplifier Jet-Pow er JPA0132_55_3 1;32?8330 1GHz~18GHz | Apr. 01, 2019 ?:i% ?1%‘ 22%:;%; Mar. 31, 2020 (Oiggﬁi?:\()
Preamplifier Keysight 83017A  |MY532701] 16hz26.5GHz | Aug. 23, 2019 ?:Z%.i%,zz%lz?; Aug. 22, 2020 (OESﬂ?éif’Sy)
Preamplifier EMEC EM18G40G | 060715 |18GHz ~40GHz | Dec. 13, 2019 ﬁ%_i‘;yzz%lg Dec. 12, 2020 (Ogcagif‘;i_":Y)

EMI TestReceiver|  Keysight N9038;\(MXE MY575§'201 20MHz~8.4GHz | Mar. 08, 2019 ?:Z%.i%é%lzz" Mar. 07, 2020 (O'ggﬂi‘g‘_’ﬂY
iﬂi‘l’;rzue"r" Agilent eaaasn  |MVOOL8OL ahz-aachz | Apr. 29, 2019 20 3102 o | Apr. 28, 2020 (Osggﬁi?lﬂY)
GSM / GPRS
Base Station Anisu | wmsszoc | 020173280 VR LT | pec. 12, 2018 | 0 30 2910 Dec. 11, 2020 (oggg?gﬂv)
44)

AntennaMast | ChainTek | MBS-520-1 | NA 1m~4m N/A ?:eecb 3102 22%12% NA <o§§ﬂf‘§f’ﬁw
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A [I):ii) 31% 22%12% N/A ( 0; ca:gﬁi_o:\()
Software Audix 6.2009|:8-24(k Ri00045 NA na (B 3102 20199 na (o?ggﬁm\()
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR900422-06A

Instrument |Manufacturer| Model No. |Serial No.|[Characteristics CaIiDb;taetion Test Date Due Date Remark
RF Cable R | S MY32980’ 30M-18G | Apr. 15, 2019 DFZ%.?igzz%lz%N Apr. 14, 2020 (onggilaéif)ﬁv)
RF Cable :LiﬂijRE; SU%%ZLD( MYgF,f’SM 30M-18G | Apr. 15, 2019 ?;%i%é%ﬁ; Apr. 14, 2020 (Ogng‘:_o:w
RF Cable 'g%iE,\,REF: SUCSZLD( MYSZ?“?’O 30M~18GHz | May 13, 2019 DFi‘i) ?1% 22%12%; May 12, 2020 (OSRggifg_OSY)
RF Cable HsliﬁlREg sucl%zl_a 505134/2 | 30MHz-40GHz | Feb. 26, 2019 ?:Z%,i%,zz%lz%~ Feb. 25, 2020 (oggg?gﬂv)
RF Cable ';%iiREg SUCI%ZLEX 800740/2 | 30MHz-40GHz | Feb. 26, 2019 ﬁ%.i%,zz%lzi; Feb. 25, 2020 (Ogggif‘:_o:w

Filter Wainw right \s/\gf){(g(-)g)g(-)gc-)ls SN4  [1.53G Low Pass| Jul. 04, 2019 ?%%i%é%;% Jul. 03, 2020 (oggﬂifg?ﬁv)
Filter Wainw right X.V?&)élfé%ﬁ% SN2 3GHZ|':‘i'|itger: Pass| . 17, 2019 ?:Z%i%é%lz% Jul. 14, 2020 (o?ggﬁm{)
-60ST
<CDD Mode>
Hygrometer Testo 608-H2 | 41410069 NA Jun. 17, 2019 ?:i%_%i,zz%lz% Jun. 16, 2020 ?ﬁggﬂﬁ‘;
Pow er Sensor DARE | RPR3006W |1000094S| 1oMz-6GHz | Dec. 23, 2019 | ¢ 20::’1'1 2| Dec. 22,2020 ?ggg’ﬁi‘)’
Signal Analyzer gf:lei FSV40 | 101566 | 10Hz~40GHz | Jul. 15,2019 ii%.%i,zz%lz?; Jul. 14, 2020 (Cf:g:ﬁ:’(‘)i

Sweh Control || BIUSTRUME | ere1405.0 | F1999%° Aug. 15,2019 |25 25 200 Aug. 14,2020 sy

<TXBF Mode>

Hygrometer Testo 608-H2 | 41410069 NA Jun. 17, 2019 'ﬁ%ﬁ'é%lz% Jun. 16, 2020 ?gggﬁi‘;

Pow er Sensor DARE | RPR006W |1O00%4S| 10MHz~6GHz | Dec. 23, 2019 e 212,22%12%” Dec. 22, 2020 ?ggg‘ﬁi‘;

Signal Analyzer | e FSV40 | 101566 | 10Hz~40GHz | Jul. 15, 2019 E;:L 212122%12% Jul. 14, 2020 ?ﬁgg‘ﬁi‘i

Swen Control | EIUSTRUME | er1405.0 | 19999 NA Aug. 15, 2019 [ 2 2133’722%12% Aug. 14, 2020 ?ﬁggﬁi‘;
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samonias. FCC RADIO TEST REPORT Report No. : FR900422-06A

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 20
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

54

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR900422-06A

Test Engineer:

Derek Hsu / Tommy Lee

Temperature:

21~25

°C

Test Date:

2019/12/23~2020/02/13

Relative Humidity:

51~54

%
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Report Number : FR900422-06A

<CDD Mode>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
2.4GHz Band Single Antenna
Data Freq. 99% Occupied BW 6dB BW 6d|_3 B_W _
Mod. NTX CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant1 Ant2 Ant1 Ant2
11b [1Mbps| 1 1 2412 13.04 13.09 8.07 8.07 0.50 Pass
11b |1Mbps| 1 6 2437 13.04 13.09 8.05 8.05 0.50 Pass
11b [1Mbps| 1 11 2462 13.14 13.09 8.05 8.05 0.50 Pass
11g |6Mbps| 1 1 2412 16.38 16.33 15.90 15.70 0.50 Pass
11g [6Mbps| 1 6 2437 16.38 16.38 16.02 16.00 0.50 Pass
11g |6Mbps| 1 11 2462 16.38 16.38 16.26 16.04 0.50 Pass
2.4GHz Band MIMO
99% Occupied BW 6dB BW 6dB BW
Mod. | D2 Nt cH. | Fred: (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant1 Ant2 Ant1 Ant2
HT20 | MCSO0| 2 1 2412 17.43 17.48 16.06 16.90 0.50 Pass
HT20 | MCSO0| 2 6 2437 17.48 17.48 17.12 17.16 0.50 Pass
HT20 | MCSO0| 2 11 2462 17.53 17.53 16.90 16.54 0.50 Pass
HT40 | MCSO0| 2 3 2422 35.86 35.86 35.09 33.85 0.50 Pass
HT40 | MCSO0| 2 6 2437 35.96 35.96 35.68 35.29 0.50 Pass
HT40 | MCSO0| 2 9 2452 36.16 36.16 35.68 35.45 0.50 Pass
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR900422-06A

2.4GHz Band MIMO

Data Freq. | RU 99% Occupied BW 6dB BW eds BW .
Mod. NT{ CH. . (MHz) (MHz) Limit Pass/Fail

Rate (MHz) | Config.

(MHz)
Ant1 Ant2 Ant1 Ant2

HE20 | MCSO0| 2 1 2412 | Full 18.83 18.83 18.28 16.86 0.50 Pass
HE20 | MCSO| 2 6 2437 | Full 18.83 18.88 18.54 18.42 0.50 Pass
HE20 |MCSO| 2 | 11 2462 | Full 18.83 18.83 18.16 18.74 0.50 Pass
HE40 | MCSO| 2 3 2422 | Full 37.66 37.66 37.04 35.08 0.50 Pass
HE40 | MCSO0| 2 6 2437 | Full 37.76 37.76 36.36 35.84 0.50 Pass
HE40 | MCSO| 2 9 2452 | Full 37.76 37.76 37.48 37.36 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FR900422-06A

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP
Data Freq. Conducted Pc.)w.er DG. Power P(.)w.er Pass
Mod. Rate NTY CH. (MH2) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11b [1Mbps| 1 1 2412 [ 11.80 | 11.70 30.00 [ 30.00 [ 1.93 | 1.85 | 13.73 | 13.55 | 36.00 | 36.00 | Pass
11b | 1Mbps| 1 6 2437 | 11.70 | 11.60 30.00 | 30.00 [ 1.93 [ 1.85 | 13.63 | 13.45 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 11 2462 | 11.90 | 11.60 30.00 [ 30.00 [ 1.93 | 1.85 | 13.83 | 13.45 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 1 2412 |1 11.80 | 11.90 30.00 | 30.00 | 1.93 [ 1.85 | 13.73 | 13.75 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 6 2437 [ 11.70 [ 11.80 30.00 [ 30.00 [ 1.93 | 1.85 | 13.63 | 13.65 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 11 2462 | 11.60 | 11.80 30.00 | 30.00 [ 1.93 [ 1.85 | 13.53 | 13.65 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 1 2412 [ 11.80 | 11.70 30.00 | 30.00 [ 1.93 | 1.85 | 13.73 | 13.55 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 6 2437 | 11.70 | 11.60 30.00 | 30.00 [ 1.93 | 1.85 | 13.63 | 13.45 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 11 2462 | 11.70 | 11.60 30.00 [ 30.00 [ 1.93 | 1.85 | 13.63 | 13.45 | 36.00 | 36.00 | Pass
HT40 | MCSO| 1 3 2422 | 11.50 | 11.80 30.00 | 30.00 [ 1.93 | 1.85 | 13.43 | 13.65 | 36.00 | 36.00 | Pass
HT40 | MCSO| 1 6 2437 [ 11.50 | 11.70 30.00 [ 30.00 [ 1.93 | 1.85 | 13.43 | 13.55 | 36.00 | 36.00 | Pass
HT40 | MCSO| 1 9 2452 | 11.40 | 11.10 30.00 | 30.00 [ 1.93 [ 1.85 | 13.33 | 12.95 | 36.00 | 36.00 | Pass
2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data S Conducted qugr DG_ Power Pc_)wgr Pass
Mod. Rate NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

HT20 | MCSO| 2 1 2412 |1 11.50 | 12.20 | 14.87 30.00 1.93 16.80 36.00 Pass
HT20 | MCSO0| 2 6 2437 | 11.50 [ 12.00 | 14.77 30.00 1.93 16.70 36.00 Pass
HT20 | MCSO| 2 | 11 2462 | 11.40 | 12.10 | 14.77 30.00 1.93 16.70 36.00 Pass
HT40 | MCSO| 2 3 2422 | 11.60 | 12.00 | 14.81 30.00 1.93 16.74 36.00 Pass
HT40 | MCSO| 2 6 2437 | 11.60 | 11.90 | 14.76 30.00 1.93 16.69 36.00 Pass
HT40 | MCSO| 2 9 2452 | 11.40 [ 11.50 | 14.46 30.00 1.93 16.39 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Average Output Power

Report Number : FR900422-06A

2.4GHz Band Single Antenna
Average Conducted EIRP
EIRP

Data Freq. | RU ORIl P(?wgr DG. Power P(.)W?r Pass
Mod. | pate [N™ ©H: | (MHz) | Config. Power Limit (dB) (dBm) Limit Fail

(dBm) (dBm) (dBm)

Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO0| 1 1 2412 | Full [11.60 | 11.80 30.00 | 30.00 | 1.93 | 1.85 | 13.53 | 13.65 | 36.00 | 36.00 | Pass
HE20 | MCSO0| 1 6 2437 | Full | 11.50 | 11.70 30.00 | 30.00 | 1.93 | 1.85 | 13.43 | 13.55 | 36.00 | 36.00 | Pass
HE20 | MCSO0]| 1 11 | 2462 | Full |11.70]11.80 30.00 | 30.00 | 1.93 | 1.85 | 13.63 | 13.65 | 36.00 | 36.00 | Pass
HE40 | MCSO0| 1 3 2422 | Full | 10.90 | 11.00 30.00 | 30.00 | 1.93 | 1.85 | 12.83 | 12.85 | 36.00 | 36.00 | Pass
HE40 | MCSO0| 1 6 2437 | Full [11.50 | 11.70 30.00 | 30.00 | 1.93 | 1.85 | 13.43 | 13.55 | 36.00 | 36.00 | Pass
HE40 | MCSO0| 1 9 2452 | Full | 10.20 | 10.40 30.00 | 30.00 | 1.93 | 1.85 | 12.13 | 12.25 | 36.00 | 36.00 | Pass
2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU Conducted qu_er DG_‘ Power Pgwgr Pass
Mod. Rate NT{ CH. (MHz) | Config. Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2

HE20 [ MCSO0| 2 1 2412 | Full | 11.70 | 11.90 | 14.81 30.00 1.93 16.74 36.00 Pass
HE20 [MCSO0| 2 6 2437 | Full [11.60 | 11.80 | 14.71 30.00 1.93 16.64 36.00 Pass
HE20 |[MCS0| 2 | 11 2462 | Full | 11.70 | 12.20 | 14.97 30.00 1.93 16.90 36.00 Pass
HE40 [ MCSO0| 2 3 2422 | Full {11.00 [ 11.10 | 14.06 30.00 1.93 15.99 36.00 Pass
HE40 [ MCSO0| 2 6 2437 | Full | 11.60 | 11.90 | 14.76 30.00 1.93 16.69 36.00 Pass
HE40 [ MCSO0| 2 9 2452 | Full |10.40 | 10.50 | 13.46 30.00 1.93 15.39 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Report Number : FR900422-06A

Peak Power Spectral Density

2.4GHz Band Single Antenna

Peak PSD DG Pei:‘m'?tSD

dBm/3kHz dBi
Mod. | P22 INrd cH. | Frea- ( ) (aB) (dBm/3kHz) Pass/Fail

Rate (MHz) o
4L
Ant1 Ant2 grgf Ant1 Ant2 Ant1 Ant2
11b |1Mbps| 1| 1 | 2412 | 12.06 | -13.49 1.93 1.85 8.00 8.00 Pass
11b |[1Mbps| 1| 6 | 2437 | 1258 | -12.26 1.93 1.85 8.00 8.00 Pass
11b |1Mbps| 1| 11 | 2462 | 1210 | -13.29 1.93 1.85 8.00 8.00 Pass
11g |6Mbps| 1| 1 | 2412 | 1461 | -14.84 1.93 1.85 8.00 8.00 Pass
11g |6Mbps| 1| 6 | 2437 | -14.69 | -15.85 1.93 1.85 8.00 8.00 Pass
11g |6Mbps| 1| 11 | 2462 | 1527 | -14.89 1.93 1.85 8.00 8.00 Pass
2.4GHz Band MIMO

Peak PSD DG Pei:‘mﬁ’tSD

dBm/3kHz dBi
Mod. | 22 INtd cH. | P69 ( ) (dB) (dBm/3kHz) Pass/Fail

Rate (MHz)
Ant1 Ant2 ng? Tl Antt Ant2 Ant1 Ant2

HT20 [MCSO| 2 | 1 | 2412 | 1353 | -13.07 | -10.06 4.90 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 1376 | -1385 | -10.75 4.90 8.00 Pass
HT20 [MCSO| 2 | 11 | 2462 | -13.94 | -14.18 | -10.93 4.90 8.00 Pass
HT40 [MCSO| 2 | 3 | 2422 | 1613 | -15.43 | -12.42 4.90 8.00 Pass
HT40 [MCSO| 2| 6 | 2437 | 1595 | -16.28 | -12.94 4.90 8.00 Pass
HT40 [MCSO| 2| 9 | 2452 | -16.14 | -16.85 | -13.13 4.90 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR900422-06A

2.4GHz Band MIMO

Peak PSD DG Pei:‘rnFi’tSD

dBm/3kHz dBi
Mod. | 2@ |Nrf cn. | Frea | RU ( ) (dBD) (dBm/3kHz) Pass/Fail

Rate (MHz) | Config.
Ant1 Ant2 Wgrg‘f 1 Antt Ant2 Ant1 Ant2

HE20 |MCSO| 2| 1 | 2412 | Ful | 1483 | 1371 | -10.70 4.90 8.00 Pass
HE20 |MCSO| 2| 6 | 2437 | Ful | 1468 | 1503 | -11.67 4.90 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Ful | 1492 | 1339 | -10.38 4.90 8.00 Pass
HE40 |MCSO| 2| 3 | 2422 | Ful | 1858 | -17.31 | -14.30 4.90 8.00 Pass
HE40 |MCSO| 2| 6 | 2437 | Ful | 1757 | 1695 | -13.94 4.90 8.00 Pass
HE40 |MCSO| 2| 9 | 2452 | Ful | 1924 | 1814 | -15.13 4.90 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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<TXBF Mode>

TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR900422-06A

2.4GHz Band MIMO

Data Freq. 99% Occupied BW 6dB BW 6d|_3 B_W _
Mod. NTX CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant1 Ant2 Ant1 Ant2

HT20 | MCSO| 2 1 2412 17.43 17.43 16.26 14.43 0.50 Pass
HT20 | MCSO0| 2 6 2437 17.48 17.53 15.11 15.09 0.50 Pass
HT20 | MCSO| 2 11 2462 17.53 17.48 15.09 16.52 0.50 Pass
HT40 | MCSO0| 2 3 2422 36.56 35.96 30.09 30.29 0.50 Pass
HT40 | MCSO| 2 6 2437 36.36 36.16 32.57 35.05 0.50 Pass
HT40 | MCSO0| 2 9 2452 36.46 36.76 32.57 32.53 0.50 Pass
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR900422-06A

2.4GHz Band MIMO

Data i RU 99% Occupied BW 6dB BW GdB E_>W _
Mod. NT{ CH. . (MHz) (MHz) Limit Pass/Fail

Rate (MHz) | Config.

(MHz)
Ant1 Ant2 Ant1 Ant2

HE20 | MCSO0| 1 1 2412 Full 18.83 18.83 18.48 17.46 0.50 Pass
HE20 | MCSO0| 1 6 2437 Full 18.83 18.88 18.14 17.44 0.50 Pass
HE20 | MCSO0| 1 11 2462 Full 18.83 18.83 18.40 18.54 0.50 Pass
HE40 | MCSO0| 1 3 2422 Full 37.56 37.56 37.24 35.05 0.50 Pass
HE40 | MCSO0| 1 6 2437 Full 37.76 37.76 37.44 36.32 0.50 Pass
HE40 | MCSO| 1 9 2452 Full 37.76 37.86 37.44 36.36 0.50 Pass

A2-20f 6



TEST RESULTS DATA
Average Output Power

Report Number : FR900422-06A

2.4GHz Band MIMO
Average Conducted EIRP EIRP
Data Freq. Conducted Pc.)w.er DG. Power P(.)w.er Pass
Mod | Rate [N S | MHz) Power Limit el (dBm) s [Fail
(dBm) (dBm) (dBm)
Antl [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HT20 [MCSO[ 2| 1 [ 2412 11.60 | 11.60 | 14.61 30.00 4.90 19.51 36.00 Pass
HT20 [MCSO[ 2 | 6 [ 2437 | 11.50 | 11.50 | 14.51 30.00 4.90 19.41 36.00 Pass
HT20 [MCS0| 2 [ 11 [ 2462 | 11.50 | 11.60 | 14.56 30.00 4.90 19.46 36.00 Pass
HT40 [MCSO| 2 [ 3 [ 2422 | 11.70 | 12.00 | 14.86 30.00 4.90 19.76 36.00 Pass
HT40 [MCS0[ 2| 6 [ 2437 [11.70]12.00 [ 14.86 30.00 4.90 19.76 36.00 Pass
HT40 [MCSO[ 2 | 9 [ 2452 | 11.80 | 12.00 | 14.91 30.00 4.90 19.81 36.00 Pass

Note: Measured power

—

dBm) has offset with cable loss.

A2-30f 6



TEST RESULTS DATA
Average Output Power

Report Number

2.4GHz Band MIMO
Average Conducted EIRP
EIRP

Data Freq. RU (CL P(.)W?r DG. Power qugr Pass
Mod. | pate [N CH: | (MHz) | config. Power Limit (dBi) (dBm) Limit [Fail

(dBm) (dBm) (dBm)

Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2

HE20[Mcso| 2| 1 [ 2412 Fun [11.90]11.70 [14.81 30.00 4.90 19.71 36.00 Pass
HE20[MCSO[ 2| 6 [ 2437 | Ful [11.8011.50[14.66 30.00 4.90 19.56 36.00 Pass
HE20[MCSO| 2| 11 [ 2462 Ful [11.70]11.50 [ 14.61 30.00 4.90 19.51 36.00 Pass
HE40 [MCSO[ 2| 3 [ 2422 Full [12.00]11.80[14.91 30.00 4.90 19.81 36.00 Pass
HE40|[MCSO[ 2| 6 [ 2437 | Ful [11.80[11.70[14.76 30.00 4.90 19.66 36.00 Pass
HE40[MCSO[ 2| 9 [ 2452 Full [10.00] 950 [12.77 30.00 4.90 17.67 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR900422-06A

2.4GHz Band MIMO
Peak PSD DG Pef:‘m'?tSD
dBm/3kHz dBi
Mod. | P22 INrd cH. | Frea- ( ) (aB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant1 Ant2 Wgrg;" 1 Antt Ant2 Ant1 Ant2
HT20 [MCSO| 2 | 1 | 2412 | -13.19 | -12.47 | -9.46 4.90 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | -1321 | -13.01 | -10.00 4.90 8.00 Pass
HT20 [MCSO| 2 | 11 | 2462 | -1323 | -12.87 | -9.86 4.90 8.00 Pass
HT40 [MCSO| 2 | 3 | 2422 | -1247 | -13.34 | -9.46 4.90 8.00 Pass
HT40 [MCSO| 2| 6 | 2437 | -13.06 | -15.08 | -10.05 4.90 8.00 Pass
HT40 [MCSO| 2| 9 | 2452 | -1447 | -13.06 | -10.05 4.90 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR900422-06A

2.4GHz Band MIMO

Peak PSD DG Pei:‘mﬁ’tSD

dBm/3kHz dBi
Mod. | 22 |Nrf cw. | Frea | RU ( ) (dBD) (dBm/3kHz) Pass/Fail

Rate (MHz) | Config.
Ant1 Ant2 W‘S’rg‘f T Antt Ant2 Ant1 Ant2

HE20 [MCSO| 2| 1 | 2412 | Ful | 1397 | -1338 | -10.37 4.90 8.00 Pass
HE20 |MCSO| 2| 6 | 2437 | Ful | 1329 | -1339 | -10.28 4.90 8.00 Pass
HE20 [MCSO0| 2| 11 | 2462 | Full | 1418 | -1364 | -10.63 4.90 8.00 Pass
HE40 |MCSO| 2| 3 | 2422 | Ful | 1663 | -17.08 | -13.62 4.90 8.00 Pass
HE40 |MCSO| 2| 6 | 2437 | Ful | -17.00 | -15657 | -12.56 4.90 8.00 Pass
HE40 |MCSO| 2| 9 | 2452 | Ful | 1917 | 2006 | -16.16 4.90 8.00 Pass

Measured power density (dBm) has offset with cable loss.

A2-6 of 6
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Appendix B. AC Conducted Emission Test Results

: Temperature : 22~25C
Test Engineer : [Howard Huang - —
Relative Humidity : 42~51%
TEL : 886-3-327-3456 Page Number :BlofBl

FAX : 886-3-328-4978




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

900422-06
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

$
40t
i 'S4
30t *
¢ & &
20t
10T
0 } } } —+—— } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.422250 25.87 47.40 2153 | L1 OFF 19.5
0.422250 35.36 57.40 22.04 | L1 OFF 19.5
0.441960 35.31 47.03 11.72 | L1 OFF 19.5
0.441960 43.39 57.03 13.64 | L1 OFF 19.5
0.512250 26.07 46.00 19.93 | L1 OFF 19.5
0.512250 35.86 56.00 20.14 | L1 OFF 19.5
0.921120 24.32 46.00 21.68 | L1 OFF 19.6
0.921120 32.03 56.00 23.97 | L1 OFF 19.6
1.824000 23.91 46.00 22.09 | L1 OFF 19.6
1.824000 27.15 56.00 28.85 | L1 OFF 19.6
3.203250 24.61 46.00 21.39 | L1 OFF 19.7
3.203250 28.19 56.00 27.81 | L1 OFF 19.7
8.636460 25.51 50.00 24.49 | L1 OFF 20.0
8.636460 27.11 60.00 32.89 | L1 OFF 20.0




EUT Information

Report NO : 900422-06
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

e 1 L il
60'\ l CISPR:OP LimitatMain Ports

Level in dBuV
(6)]
Q

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.402000 25.40 47.81 2241 | N OFF 19.6
0.402000 32.13 57.81 25.68 | N OFF 19.6
0.445740 34.32 46.95 12.63 | N OFF 19.6
0.445740 39.76 56.95 17.19 | N OFF 19.6
0.516750 26.96 46.00 19.04 | N OFF 19.6
0.516750 34.65 56.00 21.35 | N OFF 19.6
0.913200 23.00 46.00 23.00 | N OFF 19.6
0.913200 28.59 56.00 27.41 | N OFF 19.6
1.376250 24.07 46.00 21.93 | N OFF 19.6
1.376250 28.33 56.00 27.67 | N OFF 19.6
1.886910 23.84 46.00 22.16 | N OFF 19.6
1.886910 28.42 56.00 2758 | N OFF 19.6
4.123500 25.03 46.00 20.97 | N OFF 19.7
4.123500 27.93 56.00 28.07 | N OFF 19.7
7.878750 25.39 50.00 2461 | N OFF 20.0
7.878750 26.61 60.00 3339 | N OFF 20.0
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Appendix C. Radiated Spurious Emission

Temperature : 24.2~24.6°C

Test Engineer : Leo Li, Karl Hou , Bigshow Wang
Relative Humidity : 55~64%

<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

2326.065 55.05 -18.95 74 42.11 28.05 16.07 | 31.18 | 100 | 226 P H
2335.62 43.52 -10.48 54 30.57 28.03 16.09 | 31.17 | 100 | 226 A H
* 2412 103.21 - - 90.48 27.68 16.18 | 31.13 | 100 | 226 P H

802.11b
* 2412 100.15 - - 87.42 27.68 16.18 | 31.13 | 100 | 226 A H

CHO1

2343.6 54.01 -19.99 74 41.07 28.01 16.1 31.17 | 100 | 279 P \

2412MHz
2332.05 43.54 -10.46 54 30.59 28.04 16.08 | 31.17 | 100 | 279 AV
* 2412 103.95 - - 91.22 27.68 16.18 | 31.13 | 100 | 279 P \
* 2412 100.81 - - 88.08 27.68 16.18 | 31.13 | 100 | 279 A |V
2316.16 54.73 -19.27 74 41.78 28.07 16.06 | 31.18 | 100 | 219 P H
2335.62 43.63 -10.37 54 30.68 28.03 16.09 | 31.17 | 100 | 219 A H
* 2437 103.48 - - 90.76 27.63 16.21 | 31.12 | 100 | 219 P H
* 2437 100.23 - - 87.51 27.63 16.21 | 31.12 | 100 | 219 A H
2485.65 53.67 -20.33 74 40.98 27.53 16.26 31.1 100 | 219 P H

802.11b
2483.55 43.46 -10.54 54 30.78 27.53 16.25 31.1 100 | 219 A H

CH 06

2344.58 54.67 -19.33 74 41.73 28.01 16.1 31.17 | 100 | 282 P \

2437MHz
2332.12 43.62 -10.38 54 30.67 28.04 16.08 | 31.17 | 100 | 282 AV
* 2437 104.36 - - 91.64 27.63 16.21 | 31.12 | 100 | 282 P \
* 2437 101.13 - - 88.41 27.63 16.21 | 31.12 | 100 | 282 AV
2488.17 53.37 -20.63 74 40.69 27.52 16.26 31.1 100 | 282 P \
2483.9 43.48 -10.52 54 30.8 27.53 16.25 31.1 100 | 282 AV

TEL : 886-3-327-3456 Page Number : C1-10f 30
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2462 104.23 - - 91.53 27.58 16.23 | 31.11 100 223 P H
2462 101.06 - - 88.36 27.58 16.23 | 31.11 100 223 A H
2483.68 54.54 -19.46 74 41.86 27.53 16.25 311 100 223 P H
2483.8 43.51 -10.49 54 30.83 27.53 16.25 31.1 100 223 A H
H

802.11b
H

CH 11

2462 104.49 - - 91.79 27.58 16.23 | 31.11 100 279 P \%

2462MHz
2462 101.4 - - 88.7 27.58 16.23 | 31.11 100 279 A \%
2491.92 54.3 -19.7 74 41.61 27.52 16.26 | 31.09 | 100 279 P \Y
2483.68 43.49 -10.51 54 30.81 27.53 16.25 311 100 279 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-2 of 30
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 49.94 -24.06 74 68.22 31.25 9.63 59.16 100 0 P H

7500 66.57 -7.43 74 77.38 36.5 11.79 59.1 100 303 P H

7500 48.75 -5.25 54 59.56 36.5 11.79 59.1 100 303 A H

802.11b 12501 59.75 -14.25 74 69.39 38.2 14.86 62.7 198 304 P H

CH 01 12501 45.33 -8.67 54 54.97 38.2 14.86 62.7 198 | 304 A H

2412MHz 4824 43.04 -30.96 74 61.32 31.25 9.63 59.16 100 0 P \%

7500 67.59 -6.41 74 78.4 36.5 11.79 59.1 251 324 P \%

7500 49.96 -4.04 54 60.77 36.5 11.79 59.1 251 324 A \%

12501 49.98 -24.02 74 59.62 38.2 14.86 62.7 100 0 P \Y

4874 48.87 -25.13 74 67.15 31.25 9.64 59.17 100 0 P H

7311 47.85 -26.15 74 58.82 36.52 11.69 59.18 100 0 P H

7500 66.91 -7.09 74 77.72 36.5 11.79 59.1 100 306 P H

7500 48 -6 54 58.81 36.5 11.79 59.1 100 | 306 A H

12501 58.54 -15.46 74 68.18 38.2 14.86 62.7 250 303 P H

802110 12501 44.61 -9.39 54 54.25 38.2 14.86 62.7 250 | 303 A H

CHos 4874 42.36 -31.64 74 60.64 31.25 9.64 59.17 100 0 P \Y,
2437MHz

7311 45.9 -28.1 74 56.87 36.52 11.69 59.18 100 0 P \%

7500 67.87 -6.13 74 78.68 36.5 11.79 59.1 251 | 326 P \Y

7500 49.6 -4.4 54 60.41 36.5 11.79 59.1 251 326 A \%

12501 52.38 -21.62 74 62.02 38.2 14.86 62.7 198 23 P \Y,

12501 36.78 -17.22 54 46.42 38.2 14.86 62.7 198 23 A \%

TEL : 886-3-327-3456 Page Number : C1-30f 30
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4924 47.76 -26.24 74 65.95 31.34 9.65 59.18 | 100 0 P H
7386 43.82 -30.18 74 54.77 36.46 11.74 | 59.15 | 100 0 P H
7500 67.17 -6.83 74 77.98 36.5 11.79 59.1 100 | 306 P H
7500 48.41 -5.59 54 59.22 36.5 11.79 59.1 100 306 A H
802.11b
12501 60.58 -13.42 74 70.22 38.2 14.86 62.7 199 | 302 P H
CH11
12501 45.16 -8.84 54 54.8 38.2 14.86 62.7 199 302 A H
2462MHz
4924 42.01 -31.99 74 60.2 31.34 9.65 59.18 | 100 0 P \Y
7386 44.3 -29.7 74 55.25 36.46 11.74 | 59.15 | 100 0 P \Y
7500 67.59 -6.41 74 78.4 36.5 11.79 59.1 249 | 333 P \Y
7500 48.92 -5.08 54 59.73 36.5 11.79 59.1 249 | 333 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-4 of 30
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2317.245 54.76 -19.24 74 41.81 28.07 16.06 | 31.18 | 100 | 228 P H
2390 43.87 -10.13 54 31.1 27.76 16.16 | 31.15 | 100 | 228 A H
* 2412 104.97 - - 92.24 27.68 16.18 | 31.13 | 100 | 228 P H
* 2412 97.41 - - 84.68 27.68 16.18 | 31.13 | 100 | 228 A H
H
802.11g
H
CHoO1
2313.78 54.57 -19.43 74 41.62 28.07 16.06 | 31.18 | 100 | 279 P \Y
2412MHz
2390 43.92 -10.08 54 31.15 27.76 16.16 | 31.15 | 100 | 279 A |V
* 2412 105.65 - - 92.92 27.68 16.18 | 31.13 | 100 | 279 P \Y
* 2412 97.73 - - 85 27.68 16.18 | 31.13 | 100 | 279 A |V
\Y
\Y
2374.96 54.45 -19.55 74 41.61 27.85 16.14 | 31.15 | 100 | 228 P H
2311.68 43.52 -10.48 54 30.56 28.08 16.06 | 31.18 | 100 | 228 A H
* 2437 105.21 - - 92.49 27.63 16.21 | 31.12 | 100 | 228 P H
* 2437 97.25 - - 84.53 27.63 16.21 | 31.12 | 100 | 228 A H
2497.48 53.5 -20.5 74 40.81 27.51 16.27 | 31.09 | 100 | 228 P H
802.11g
2485.44 43.34 -10.66 54 30.65 27.53 16.26 311 100 | 228 A H
CH 06
2335.76 54.35 -19.65 74 41.4 28.03 16.09 | 31.17 | 100 | 268 P \Y
2437MHz
2335.06 43.54 -10.46 54 30.59 28.03 16.09 | 31.17 | 100 | 268 A |V
* 2437 105.29 - - 92.57 27.63 16.21 | 31.12 | 100 | 268 P \Y
* 2437 97.18 - - 84.46 27.63 16.21 | 31.12 | 100 | 268 A |V
2498.46 53.67 -20.33 74 40.99 27.5 16.27 | 31.09 | 100 | 268 P \Y
2485.23 43.34 -10.66 54 30.65 27.53 16.26 31.1 100 | 268 A |V
TEL : 886-3-327-3456 Page Number : C1-50f 30
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2462 105.52 - - 92.82 27.58 16.23 | 31.11 100 223 P H
2462 97.41 - - 84.71 27.58 16.23 | 31.11 100 223 A H
2494.28 54.35 -19.65 74 41.67 27.51 16.26 | 31.09 | 100 223 P H
2483.52 43.88 -10.12 54 31.2 27.53 16.25 31.1 100 223 A H
H

802.11g
H

CH 11

2462 106.24 - - 93.54 27.58 16.23 | 31.11 100 283 P \%

2462MHz
2462 97.47 - - 84.77 27.58 16.23 | 31.11 100 283 A \%
2485.16 54.51 -19.49 74 41.82 27.53 16.26 31.1 100 283 P \Y
2483.6 43.9 -10.1 54 31.22 27.53 16.25 311 100 283 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 47.7 -26.3 74 65.98 31.25 9.63 59.16 | 100 0 P H
7500 66.53 -7.47 74 77.34 36.5 11.79 59.1 100 | 306 P H
7500 46.19 -7.81 54 57 36.5 11.79 59.1 100 | 306 A H
802.11g
12501 59.86 -14.14 74 69.5 38.2 14.86 62.7 201 | 306 P H
CHO01
12501 44.25 -9.75 54 53.89 38.2 14.86 62.7 201 | 306 A H
2412MHz
4824 41.35 -32.65 74 59.63 31.25 9.63 59.16 | 100 0 P \
7500 67.58 -6.42 74 78.39 36.5 11.79 59.1 249 | 336 P \
7500 47.21 -6.79 54 58.02 36.5 11.79 59.1 249 | 336 AV
4874 47.73 -26.27 74 66.01 31.25 9.64 59.17 | 100 0 P H
7311 45.38 -28.62 74 56.35 36.52 11.69 | 59.18 | 100 0 P H
7500 67.03 -6.97 74 77.84 36.5 11.79 59.1 100 | 302 P H
7500 46.5 -7.5 54 57.31 36.5 11.79 59.1 100 | 302 A H
802.11g
12501 59.88 -14.12 74 69.52 38.2 14.86 62.7 199 | 308 P H
CH 06
12501 44.1 -9.9 54 53.74 38.2 14.86 62.7 199 | 308 A H
2437MHz
4874 39.62 -34.38 74 57.9 31.25 9.64 59.17 | 100 0 P \
7311 46.08 -27.92 74 57.05 36.52 11.69 | 59.18 | 100 0 P \
7500 68.58 -5.42 74 79.39 36.5 11.79 59.1 251 | 325 P \
7500 47.8 -6.2 54 58.61 36.5 11.79 59.1 251 | 325 A |V
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4924 45.93 -28.07 74 64.12 31.34 9.65 59.18 | 100 0 P H
7386 42.98 -31.02 74 53.93 36.46 11.74 | 59.15 | 100 0 P H
7500 65.61 -8.39 74 76.42 36.5 11.79 59.1 100 | 312 P H
7500 45.73 -8.27 54 56.54 36.5 11.79 59.1 100 312 A H
802.11g
12501 57.6 -16.4 74 67.24 38.2 14.86 62.7 202 | 301 P H
CH11
12501 38.96 -15.04 54 48.6 38.2 14.86 62.7 202 301 A H
2462MHz
4924 41.11 -32.89 74 59.3 31.34 9.65 59.18 | 100 0 P \Y
7386 44.76 -29.24 74 55.71 36.46 11.74 | 59.15 | 100 0 P \Y
7500 66.94 -7.06 74 77.75 36.5 11.79 59.1 228 | 333 P \Y
7500 46.77 -7.23 54 57.58 36.5 11.79 59.1 228 | 333 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2372.265 55.02 -18.98 74 42.17 27.87 16.13 | 31.15 | 100 238 P H
2332.26 43.63 -10.37 54 30.68 28.04 16.08 | 31.17 | 100 238 A H
* 2412 101.93 - - 89.2 27.68 16.18 | 31.13 | 100 238 P H
* 2412 98.67 - - 85.94 27.68 16.18 | 31.13 | 100 238 A H
H
802.11b
H
CHO1
2312.31 54.11 -19.89 74 41.15 28.08 16.06 | 31.18 | 387 262 P \Y
2412MHz
2310.63 43.58 -10.42 54 30.63 28.08 16.05 | 31.18 | 387 262 A \%
* 2412 95.51 - - 82.78 27.68 16.18 | 31.13 | 387 262 P \Y
* 2412 92.29 - - 79.56 27.68 16.18 | 31.13 | 387 262 A \Y
\%
\%
2366 54.71 -19.29 74 41.84 27.9 16.13 | 31.16 | 136 236 P H
2335.48 43.63 -10.37 54 30.68 28.03 16.09 | 31.17 | 136 236 A H
* 2437 101.09 - - 88.37 27.63 16.21 | 31.12 | 136 236 P H
* 2437 97.93 - - 85.21 27.63 16.21 | 31.12 | 136 236 A H
2494.12 54.9 -19.1 74 42.22 27.51 16.26 | 31.09 | 136 236 P H
802.11b
2483.62 43.39 -10.61 54 30.71 27.53 16.25 311 136 236 A H
CH 06
2345.98 54.85 -19.15 74 41.91 28.01 16.1 31.17 | 400 118 P \Y
2437MHz
2331.98 43.59 -10.41 54 30.64 28.04 16.08 | 31.17 | 400 118 A \%
* 2437 96.19 - - 83.47 27.63 16.21 | 31.12 | 400 118 P \Y
* 2437 92.85 - - 80.13 27.63 16.21 | 31.12 | 400 118 A Y
2496.85 53.63 -20.37 74 40.94 2751 16.27 | 31.09 | 400 118 P \%
2484.88 43.35 -10.65 54 30.67 27.53 16.25 31.1 400 118 A Y
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* 2462 100.38 - - 87.68 27.58 16.23 | 31.11 100 237 P H
* 2462 97.25 - - 84.55 27.58 16.23 | 31.11 100 237 A H
2499.16 54.06 -19.94 74 41.38 275 16.27 | 31.09 | 100 237 P H
2484.84 43.44 -10.56 54 30.76 27.53 16.25 31.1 100 237 A H
H
802.11b
H
CH 11
* 2462 96.45 - - 83.75 27.58 16.23 | 31.11 | 397 111 P \%
2462MHz
* 2462 93.2 - - 80.5 27.58 16.23 | 31.11 | 397 111 A \%
2496.92 54.35 -19.65 74 41.66 27.51 16.27 | 31.09 | 397 111 P \Y
2483.52 43.39 -10.61 54 30.71 27.53 16.25 311 397 111 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 59.51 -14.49 74 77.79 31.25 9.63 59.16 | 100 51 P H
4824 49.63 -4.37 54 67.91 31.25 9.63 59.16 | 100 51 A H
7500 65.36 -8.64 74 76.17 36.5 11.79 59.1 100 70 P H
802.11b 7500 45 -9 54 55.81 36.5 11.79 59.1 100 70 A H
CHO1 4824 49.29 -24.71 74 67.57 31.25 9.63 59.16 | 100 0 P \%
2412MHz 7500 68.38 -5.62 74 79.19 36.5 11.79 59.1 100 161 P \%
7500 47.99 -6.01 54 58.8 36.5 11.79 59.1 100 161 A \%
12501 59.93 -14.07 74 69.57 38.2 14.86 62.7 100 74 P \%
12501 45.18 -8.82 54 54.82 38.2 14.41 62.7 100 74 A \%
4874 59.04 -14.96 74 77.32 31.25 9.64 59.17 100 45 P H
4874 49.32 -4.68 54 67.6 31.25 9.64 59.17 100 45 A H
7311 46.03 -27.97 74 57 36.52 11.69 | 59.18 | 100 0 P H
802.11b
7500 66.25 -7.75 74 77.06 36.5 11.79 59.1 100 0 P H
CH 06
4874 49.33 -24.67 74 67.61 31.25 9.64 59.17 100 0 P \%
2437MHz
7311 46.6 -27.4 74 57.57 36.52 11.69 | 59.18 | 100 0 P \Y
7500 68.32 -5.68 74 79.13 36.5 11.79 59.1 100 156 P \Y
7500 47.78 -6.22 54 58.59 36.5 11.79 59.1 100 156 A \%
4924 58.36 -15.64 74 76.55 31.34 9.65 59.18 | 100 64 P H
4924 48.42 -5.58 54 66.61 31.34 9.65 59.18 | 100 64 A H
7386 44.2 -29.8 74 55.15 36.46 11.74 | 59.15 | 100 0 P H
7500 65.51 -8.49 74 76.32 36.5 11.79 59.1 100 47 P H
802.11b
4924 49.95 -24.05 74 68.14 31.34 9.65 59.18 | 100 0 P \%
CH11
7386 44.37 -29.63 74 55.32 36.46 11.74 59.15 100 0 P \%
2462MHz
7500 67.22 -6.78 74 78.03 36.5 11.79 59.1 100 164 P \%
7500 47.66 -6.34 54 58.47 36.5 11.79 59.1 100 164 A \%
12501 57.92 -16.08 74 67.56 38.2 14.86 62.7 100 79 P \%
12501 41.57 -12.43 54 51.21 38.2 14.86 62.7 100 79 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2325.225 54.8 -19.2 74 41.86 28.05 16.07 | 31.18 | 100 | 239 P H
2331.945 43.6 -10.4 54 30.65 28.04 16.08 | 31.17 | 100 | 239 A H
* 2412 102.78 - - 90.05 27.68 16.18 | 31.13 | 100 | 239 P H
* 2412 94.71 - - 81.98 27.68 16.18 | 31.13 | 100 | 239 A H
H
802.11g
H
CHoO1
2365.545 54.33 -19.67 74 41.45 27.91 16.13 | 31.16 | 386 | 269 P \Y
2412MHz
2333.625 43.6 -10.4 54 30.66 28.03 16.08 | 31.17 | 386 | 269 A |V
* 2412 98.42 - - 85.69 27.68 16.18 | 31.13 | 386 | 269 P \Y
* 2412 90.29 - - 77.56 27.68 16.18 | 31.13 | 386 | 269 A |V
\Y
\Y
2320.36 54.35 -19.65 74 41.4 28.06 16.07 | 31.18 | 100 | 313 P H
2339.26 43.63 -10.37 54 30.69 28.02 16.09 | 31.17 | 100 | 313 A H
* 2437 102.51 - - 89.79 27.63 16.21 | 31.12 | 100 | 313 P H
* 2437 94.49 - - 81.77 27.63 16.21 | 31.12 | 100 | 313 A H
2484.74 54.31 -19.69 74 41.63 27.53 16.25 31.1 100 | 313 P H
802.11g
2485.58 43.42 -10.58 54 30.73 27.53 16.26 311 100 | 313 A H
CH 06
2331 54.45 -19.55 74 415 28.04 16.08 | 31.17 | 400 91 P \Y
2437MHz
2328.48 43.65 -10.35 54 30.71 28.04 16.08 | 31.18 | 400 91 A |V
* 2437 97.03 - - 84.31 27.63 16.21 | 31.12 | 400 91 P \Y
* 2437 89.01 - - 76.29 27.63 16.21 | 31.12 | 400 91 A |V
2485.37 54.23 -19.77 74 41.54 27.53 16.26 31.1 400 91 P \Y
2483.55 43.37 -10.63 54 30.69 27.53 16.25 31.1 400 91 A |V
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2462 102.18 - - 89.48 27.58 16.23 | 31.11 100 238 P H
2462 93.74 - - 81.04 27.58 16.23 | 31.11 100 238 A H
2486.32 54.22 -19.78 74 41.53 27.53 16.26 311 100 238 P H
2483.56 43.7 -10.3 54 31.02 27.53 16.25 31.1 100 238 A H
H

802.11g
H

CH 11

2462 98.01 - - 85.31 27.58 16.23 | 31.11 | 395 114 P \%

2462MHz
2462 89.72 - - 77.02 27.58 16.23 | 31.11 | 395 114 A \%
2496.28 54.54 -19.46 74 41.85 27.51 16.27 | 31.09 | 395 114 P \Y
2483.8 43.48 -10.52 54 30.8 27.53 16.25 311 395 114 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 62.01 -11.99 74 80.29 31.25 9.63 59.16 100 51 P H
4824 44.3 -9.7 54 62.58 31.25 9.63 59.16 100 51 A H
7500 66.83 -7.17 74 77.64 36.5 11.79 59.1 100 51 P H
802.11g 7500 45.49 -8.51 54 56.3 36.5 11.79 59.1 100 51 A H
CHO1 4824 49.5 -24.5 74 67.78 31.25 9.63 59.16 100 0 P \%
2412MHz 7500 70.5 -3.5 74 81.31 36.5 11.79 59.1 100 | 259 P \Y
7500 48.73 -5.27 54 59.54 36.5 11.79 59.1 100 259 A \%
12500 60.26 -13.74 74 69.9 38.2 14.86 62.7 100 79 P \Y
12500 45.56 -8.44 54 55.2 38.2 14.41 62.7 100 79 A \%
4874 59.45 -14.55 74 77.73 31.25 9.64 59.17 100 60 P H
4874 41.88 -12.12 54 60.16 31.25 9.64 59.17 100 60 A H
7311 48.43 -25.57 74 59.4 36.52 11.69 59.18 100 0 P H
802119 7500 66.72 -7.28 74 77.53 36.5 11.79 59.1 100 46 P H
CHos 4874 49.09 -24.91 74 67.37 31.25 9.64 59.17 100 0 P \%
2437MHz
7311 46.1 -27.9 74 57.07 36.52 11.69 59.18 100 0 P \Y,
7500 70.88 -3.12 74 81.69 36.5 11.79 59.1 100 33 P \
7500 48.08 -5.92 54 58.89 36.5 11.79 59.1 100 33 A \%
4924 59.05 -14.95 74 77.24 31.34 9.65 59.18 100 50 P H
4924 42.68 -11.32 54 60.87 31.34 9.65 59.18 100 50 A H
7386 47.9 -26.1 74 58.85 36.46 11.74 59.15 100 0 P H
7500 66.08 -7.92 74 76.89 36.5 11.79 59.1 100 50 P H
802.11g
4924 47.4 -26.6 74 65.59 31.34 9.65 59.18 100 0 P \%
crit 7386 49.54 -24.46 74 60.49 36.46 11.74 59.15 100 0 P \%
2462MHz
7500 69.66 -4.34 74 80.47 36.5 11.79 59.1 100 38 P \%
7500 48.07 -5.93 54 58.88 36.5 11.79 59.1 100 38 A |V
12501 60.06 -13.94 74 69.7 38.2 14.86 62.7 100 73 P \%
12501 45.03 -8.97 54 54.67 38.2 14.86 62.7 100 73 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-14 of 30

FAX : 886-3-328-4978




SPORTON LAB.
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Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2390 57.39 -16.61 74 44.62 27.76 16.16 | 31.15 100 236 P H
2390 46.13 -7.87 54 33.36 27.76 16.16 31.15 100 236 A H
* 2412 109.17 - - 96.44 27.68 16.18 | 31.13 100 236 P H
* 2412 101.21 - - 88.48 27.68 16.18 | 31.13 100 236 A H
802.11n H
HT20 H
CHO1 2389.695 55.39 -18.61 74 42.62 27.76 16.16 31.15 378 270 P \%
2412MHz 2390 45.14 | -8.86 54 3237 | 2776 | 16.16 | 31.15 | 378 | 270 | A | V
* 2412 106.29 - - 93.56 27.68 16.18 31.13 378 270 P \%
* 2412 98.08 - - 85.35 27.68 16.18 31.13 378 270 A \%
\%
\%
2336.46 55.15 -18.85 74 42.2 28.03 16.09 31.17 100 237 P H
2336.18 43.66 -10.34 54 30.71 28.03 16.09 31.17 100 237 A H
* 2437 109.16 - - 96.44 27.63 16.21 31.12 100 237 P H
* 2437 100.83 - - 88.11 27.63 16.21 31.12 100 237 A H
802.11n 2489.29 53.93 -20.07 74 41.25 27.52 16.26 311 100 237 P H
HT20 2483.62 43.49 -10.51 54 30.81 27.53 16.25 311 100 237 A H
CH 06 2321.06 55.07 -18.93 74 42.12 28.06 16.07 31.18 370 272 P Vv
2437MHz 2343.32 4358 |-10.42 54 30.64 | 28.01 16.1 | 3117 | 370 | 272 | A | V
* 2437 106.55 - - 93.83 27.63 16.21 31.12 370 272 P \%
* 2437 98.51 - - 85.79 27.63 16.21 31.12 370 272 A \%
2484.81 54.26 -19.74 74 41.58 27.53 16.25 311 370 272 P \%
2483.55 43.37 -10.63 54 30.69 27.53 16.25 31.1 370 272 A \%
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* 2462 108.71 - - 96.01 27.58 16.23 | 31.11 | 100 | 238 P H
* 2462 100.07 - - 87.37 27.58 16.23 31.11 100 238 A H
2483.72 56.73 -17.27 74 44.05 27.53 16.25 311 100 238 P H
2483.52 45.77 -8.23 54 33.09 27.53 16.25 311 100 238 A H
802.11n H
HT20 H
CH11 * 2462 107.22 - - 94.52 27.58 16.23 31.11 326 273 P \%
2462MHz |« 2462 98.46 - - 85.76 | 2758 | 16.23 | 31.11 | 326 | 273 | A | V
2485.8 54.71 -19.29 74 42.02 27.53 16.26 311 326 273 P \%
2483.52 44.81 -9.19 54 32.13 27.53 16.25 31.1 326 | 273 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4824 63.16 |-10.84 74 81.44 | 31.25 9.63 | 59.16 | 100 | 55 P | H
4824 43.63 |-10.37 54 61.91 | 31.25 9.63 | 59.16 | 100 | 55 A | H
7500 64.12 -9.88 74 74.93 36.5 11.79 | 59.1 | 100 | 45 P | H
802.11n 7500 43.87 |-10.13 54 54.68 36.5 11.79 | 59.1 | 100 | 45 A | H
HT20 4824 58.77 |-15.23 74 77.05 | 31.25 9.63 | 59.16 | 100 | 99 P |V
CH 01 4824 41.16 |-12.84 54 59.44 | 31.25 9.63 | 59.16 | 100 | 99 A |V
2412MHz 7500 66.79 -7.21 74 77.6 36.5 11.79 | 59.1 100 | 206 | P | V
7500 45.12 -8.88 54 55.93 36.5 11.79 | 591 | 100 | 206 | A | V
12510 61.1 -12.9 74 70.71 | 3823 | 1486 | 62.7 | 100 | 81 P |V
12510 4469 | -9.31 54 54.3 38.23 | 14.86 | 62.7 | 100 | 81 AV
4874 61.36 | -12.64 74 79.64 | 31.25 9.64 | 59.17 | 100 | 51 P | H
4874 4356 |-10.44 54 61.84 | 31.25 9.64 | 59.17 | 100 | 51 A | H
7311 55.45 |-18.55 74 66.43 | 3651 | 11.69 | 59.18 | 100 | 78 P | H
7311 43.05 |-10.95 54 54.03 | 36.51 | 11.69 | 59.18 | 100 | 78 A | H
7500 67.5 -6.5 74 78.31 36.5 11.79 | 59.1 | 100 | 75 P | H
802.11n 7500 44.03 | -9.97 54 54.84 36.5 11.79 | 59.1 | 100 | 75 A | H
HT20 4874 57.99 |-16.01 74 76.27 | 31.25 9.64 | 59.17 | 100 | 105 | P | V
CH 06 4874 41.08 |-12.92 54 59.36 | 31.25 9.64 | 59.17 | 100 | 105 | A | V
2437MHz 7311 4522 | -28.78 74 56.19 36.52 11.69 | 59.18 | 100 0 P |V
7500 65.41 | -8.59 74 76.22 36.5 11.79 | 59.1 | 100 | 197 | P | V
7500 4426 | -9.74 54 55.07 36.5 11.79 | 59.1 | 100 | 197 | A | V
12510 59.94 |-14.06 74 69.55 | 38.23 | 14.86 | 62.7 | 100 | 84 P |V
12510 4481 | -9.19 54 5442 | 3823 | 1486 | 62.7 | 100 | 84 A |V
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4924 60.05 -13.95 74 78.24 31.34 9.65 59.18 | 100 50 P H
4924 40.91 -13.09 54 59.1 31.34 9.65 59.18 100 50 A H
7386 47.07 -26.93 74 58.02 36.46 11.74 | 59.15 | 100 0 P H
7500 64.64 -9.36 74 75.45 36.5 11.79 59.1 100 79 P H
7500 44.44 -9.56 54 55.25 36.5 11.79 59.1 100 79 A H
02.11n 4924 57.35 |-16.65 74 75.54 | 31.34 9.65 | 59.18 | 400 | 306 | P | V
HT20 4924 39.25 -14.75 54 57.44 31.34 9.65 59.18 400 306 A \%
CH11 7386 43.73 -30.27 74 54.68 36.46 11.74 59.15 100 0 P \%
2462MHz 7500 67.26 | -6.74 74 78.07 36.5 11.79 | 59.1 | 301 | 34 P |V
7500 45.66 -8.34 54 56.47 36.5 11.79 59.1 301 34 A |V
11997 53.63 -20.37 74 62.21 39.09 14.93 62.6 100 72 P \Y
11997 45.29 -8.71 54 53.87 39.09 14.93 62.6 100 72 A |V
12501 58.16 -15.84 74 67.8 38.2 14.86 62.7 100 84 P \%
12501 43.6 -10.4 54 53.24 38.2 14.86 62.7 100 84 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.94 62.65 -11.35 74 49.88 27.76 16.16 | 31.15 100 235 P H
2389.94 50.39 -3.61 54 37.62 27.76 16.16 31.15 100 235 A H
* 2422 105.4 - - 92.68 27.66 16.19 | 31.13 100 235 P H
* 2422 97.64 - - 84.92 27.66 16.19 | 31.13 100 235 A H
802.11n 2483.9 53.85 -20.15 74 41.17 27.53 16.25 311 100 235 P H
HT40 2483.55 43.52 -10.48 54 30.84 27.53 16.25 311 100 235 A H
CHO03 2389.38 59.23 -14.77 74 46.46 27.76 16.16 31.15 379 269 P \%
2422MHz 2389.94 49.1 -4.9 54 36.33 | 27.76 | 16.16 | 31.15 | 379 | 269 | A | V
* 2422 103.66 - - 90.94 27.66 16.19 31.13 379 269 P \%
* 2422 95.29 - - 82.57 27.66 16.19 31.13 379 269 A \%
2485.44 54.21 -19.79 74 41.52 27.53 16.26 311 379 269 P \%
2483.76 43.52 -10.48 54 30.84 27.53 16.25 311 379 269 A \%
2389.52 57.89 -16.11 74 45.12 27.76 16.16 31.15 100 237 P H
2389.94 47.08 -6.92 54 34.31 27.76 16.16 31.15 100 237 A H
* 2437 105.96 - - 93.24 27.63 16.21 31.12 100 237 P H
* 2437 98.25 - - 85.53 27.63 16.21 31.12 100 237 A H
802.11n 2484.6 58.06 -15.94 74 45.38 27.53 16.25 311 100 237 P H
HT40 2483.5 47.39 -6.61 54 34.71 27.53 16.25 311 100 237 A H
CH 06 2356.48 55.76 -18.24 74 42.85 27.96 16.11 31.16 378 273 P Vv
2437MHz 2389.94 4598 | -8.02 54 3321 | 2776 | 16.16 | 31.15 | 378 | 273 | A | V
* 2437 103.73 - - 91.01 27.63 16.21 31.12 378 273 P Vv
* 2437 95.9 - - 83.18 27.63 16.21 31.12 378 273 A \%
2485.86 56.04 -17.96 74 43.35 27.53 16.26 311 378 273 P \%
2483.5 45.48 -8.52 54 32.8 27.53 16.25 31.1 378 273 A \%
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2321.2 54.4 -19.6 74 41.45 28.06 16.07 | 31.18 | 100 | 236 P H
2388.82 43.54 -10.46 54 30.76 27.77 16.16 31.15 100 236 A H
* 2452 106.2 - - 93.49 27.6 16.22 | 31.11 | 100 | 236 P H
* 2452 97.85 - - 85.14 27.6 16.22 31.11 100 236 A H
802.11n 2483.48 61.62 -88.38 150 48.94 27.53 16.25 31.1 100 | 236 P H
HT40 2483.5 50.59 -3.41 54 37.91 27.53 16.25 311 100 236 A H
CH 09 2345 54.47 -19.53 74 41.53 28.01 16.1 31.17 372 272 P \%
2452MHz 2327.08 43.65 |-10.35 54 30.7 28.05 | 16.08 | 31.18 | 372 | 272 | A | V
* 2452 103.66 - - 90.95 27.6 16.22 31.11 372 272 P \%
* 2452 95.61 - - 82.9 27.6 16.22 | 31.11 | 372 | 272 A |V
2483.55 58 -16 74 45.32 27.53 16.25 311 372 272 P \%
2483.5 48.56 -5.44 54 35.88 27.53 16.25 311 372 272 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR900422-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4844 53.09 -20.91 74 71.34 31.29 9.63 59.17 100 51 P H
4844 41.84 -12.16 54 60.09 31.29 9.63 59.17 100 51 A H
7266 43.68 -30.32 74 54.71 36.5 11.66 | 59.19 100 0 P H
802.11n
7500 66.57 -7.43 74 77.38 36.5 11.79 59.1 100 53 P H
HT40
7500 44.93 -9.07 54 55.74 36.5 11.79 59.1 100 53 A H
CH 03
4844 48.27 -25.73 74 66.52 31.29 9.63 59.17 100 0 P \%
2422MHz
7266 49.08 -24.92 74 60.11 36.5 11.66 | 59.19 100 0 P \%
7500 67.7 -6.3 74 78.51 36.5 11.79 59.1 100 205 P \%
7500 46.87 -7.13 54 57.68 36.5 11.79 59.1 100 205 A \%
4874 57.29 -16.71 74 75.57 31.25 9.64 59.17 100 59 P H
4874 40.91 -13.09 54 59.19 31.25 9.64 59.17 100 59 A H
7311 45.84 -28.16 74 56.81 36.52 11.69 | 59.18 | 100 0 P H
802.11n
7500 67.4 -6.6 74 78.21 36.5 11.79 59.1 100 72 P H
HT40
7500 43.71 -10.29 54 54.52 36.5 11.79 59.1 100 72 A H
CH 06
4874 48.78 -25.22 74 67.06 31.25 9.64 59.17 100 0 P \Y
2437MHz
7311 44.39 -29.61 74 55.36 36.52 11.69 | 59.18 | 100 0 P \Y
7500 65.57 -8.43 74 76.38 36.5 11.79 59.1 100 201 P \%
7500 47.01 -6.99 54 57.82 36.5 11.79 59.1 100 201 A \Y
4904 56.9 -17.1 74 75.22 31.22 9.64 59.18 | 100 53 P H
4904 40.88 -13.12 54 59.2 31.22 9.64 59.18 | 100 53 A H
7356 43.98 -30.02 74 54.84 36.58 11.72 | 59.16 | 100 0 P H
802.11n
7500 67.67 -6.33 74 78.48 36.5 11.79 59.1 100 74 P H
HT40
7500 47.68 -6.32 54 58.49 36.5 11.79 59.1 100 74 A H
CH 09
4904 49.68 -24.32 74 68 31.22 9.64 59.18 | 100 0 P \%
2452MHz
7356 44.6 -29.4 74 55.46 36.58 11.72 59.16 100 0 P \%
7500 67.44 -6.56 74 78.25 36.5 11.79 59.1 100 203 P \%
7500 46.51 -7.49 54 57.32 36.5 11.79 59.1 100 203 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
31.94 23.34 |-16.66 40 31.68 23.36 0.73 32.43 - - P H
97.9 22.55 -20.95 43.5 37.96 15.65 1.33 32.39 - - P H
164.83 2351 |-19.99 43.5 38.18 16.04 1.81 32.52 - - P H
379.2 26.25 |-19.75 46 34.65 21.05 2.52 31.97 - - P H
838.01 38.49 -7.51 46 37.97 28.72 3.8 32 - - P H
885.54 38.73 -7.27 46 37.56 29.03 3.93 31.79 | 100 0 P H
H
H
H
H
2.4GHz H
802.11n H
HT40 30.97 28.59 -11.41 40 36.28 24.01 0.72 32.42 - - P \%
LF 95.96 22.87 | -20.63 435 38.59 15.34 1.33 32.39 - - P |V
224 20.02 -25.98 46 35.02 15.46 2.04 325 - - P \%
258.92 24.27 -21.73 46 34.89 19.59 2.16 32.37 - - P \%
742.95 35.22 -10.78 46 35.67 28.01 3.53 31.99 - - P \Y,
885.54 38.61 -7.39 46 37.44 29.03 3.93 31.79 100 0 P \%
Vv
\%
Vv
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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